
WASTEWATER RECLAMATION PILOT STUDY
CITY OF McALLEN,  TEXAS

Water Treatment Technology Program Report No. 26

April 1998

U.S. DEPARTMENT OF THE INTERIOR
Bureau of Reclamation

Technical Service Center
Environmental Resources Team

Water Treatment Engineering and Research Group



WASTEWATER RECLAMATION PILOT STUDY
CITY OF McALLEN, TEXAS

Water Treatment Technology Program Report No. 26

Agreement No. 1425-96-FC-U-05012

James C. Lozier
CH2M Hill

Tempe, Arizona

Water Treatment Engineering and Research Group
Environmental Resources Team
Technical Service Center
Denver, Colorado April 1998

UNITED STATES DEPARTMENT OF THE INTERIOR * BUREAU OF RECLAMATION



Mission Statements

U.S. Department of the Interior
[...]
Filtrate Turbidity Memcor Phases I and II . . . . . . . . . . . . . . . . . . . . . . .
Filtrate SD1 Memcor Phases I and II . . . . . . . . . . . . . . . . . . . . . . . . . . .
FiltrateFlowZeeWeed-PhasesIandII . . . . . . . . . . . . . . . . . . . . . . . .
MembraneFluxZeeWeed-PhasesIandII.. . . . . . . . . . . . . . . . . . . . .
Transmembrane Pressure ZeeWeed - Phases I and II . . . . . . . . . . . . . .
Recovery ZeeWeed - Phases I and II . . . . . . . . . . . . . . . . . . . . . . . . . . .
Filtrate Turbidity ZeeWeed - Phases I and II . . . . . . . . . . . . . . . . . . . . .
FiltratedSDIZeeWeed-PhasesIandII . . . . . . . . . . . . . . . . . . . . . . . .
Hydraulic Retention Time ZenoGem and McAllen WWTP - Phase II .

5 5
. 55

59
6 1
6 1

66

67
? ?

7 8

79
. 8 2
. 8 2

86

. 17
. . . . . . . . 20
. . . . . . . . 22
. . . . . . . . 43
. . . . . . . . 43
. . . . . . . . 45
. . . . . . . . 45
. . . . . . . . 4 7
. . . . . . . . 4 7
. . . . . . . . 48
. . . . . . . . 48
. . . . . . . . 54
. . . . . . . . 54
. . . . . . . . 57
. . . . . . . . 57
. . . . . . . . 58
. . . . . . . . 58
. . . . . . . . 63
. . . . . . . . 6 3
. . . . . . . . 64
. . . . . . . . 64
. . . . . . . . 65
. . . . . . . . 65
. . . . . . . . 68



5.22
5.23
5.24

5.25

5.27
5.28
5.29
5.30
6.1
6 .2

Solids Retention Time ZenoGem and McAllen WWTP - Phase 11 . . .
Mixed Liquor Suspended Solids (MLSS) . . . .
Mixed Liquor Volatile Suspended Solids (MLVSS) for ZenoGem and
McAllen WWTP - Phase II . . . . .

Dissolved Oxygen for ZenoGem and McAllen WWTP - Phase II
5.26 CBOD Concentration for ZenoGem and McAllen WWTP - Phase II
Ammonia as Nitrogen for ZenoGem and McAllen WWTP - Phase II
Total Kjeldahl Nitrogen ZenoGem - Phase II
Phase II Filtrate Turbidity Memcor and ZenoGem . . . . . . . .
Phase II Filtrate SD1 Memcor and ZenoGem . . . . . .
Process Flow Diagram for Lime-Based IRP Treatment System .
Process Flow Diagram for MF-Based IPR Treatment System . . .

Appendix A Photographs of Pilot Plant Facilities and Associated Equipment

Appendix B Phase I and Phase II Operating and Water Quality Data

Appendix C Laboratory Reports

Appendix D MF System Cleaning Procedures

6 8
6 9

6 8
73
73
75
75

. 80
80
84
84

vi



BOD,
CBOD,
DBP
DDE
D O
EPA
ft
g f d

Et4
HKT
IPR
L/S

3

Z-CL
MF

mg/L
mgd
ML
MLSS
MLVSS
NPDES
NTU
O&M
OUR
PLC

PPm
psig
RAS
RO
SD1
S D S

so2
SRT
SWWTP
T D S
THM
TMP
TNRCC
T S S
TWDB
UOSA
W

L@
Pm
WAS
WWTP

biochemical oxygen demand
carbonaceous biochemical oxygen demand
disinfection byproducts
disinfected, dechlorinated effluent
dissolved oxygen
Environmental Protection Agency
square foot
gallons per square feet per day
gallons per minute
haloacetic acid
hydraulic retention time
indirect potable reuse
liters per second
square meter
maximum contaminant level
microfiltration
milligrams per liter
million gallons per day
million liters
mixed liquor suspended solids
mixed liquor volatile suspended solids
National Pollutant Discharge Elimination System
nephelometric  turbidity unit
operations and maintenance
oxygen uptake rate
programmable logic controller
parts per million
pounds per square inch gauge
retllm  activated sludge
reverse osmosis
silt density index
simulated distribution system
sulphur dioxide
solids retention time
South Wastewater Treatment Plant
Total dissolved solids
trihalomethane
transmembrane  pressure
Texas Natural Resources Conservation Commission
total suspended solids
Texas Water Development Board
Upper Occoquan Sewage Authority
ultraviolet
micrograms per liter
microns
waste activated sludge
wastewater  treatment plant

vii



1. INTRODUCTION AND BACKGROUND

This report documents a wastewater reclamation pilot study performed at the McAllen,
Texas, wastewater treatment plant (WWTP)  No. 2. The study was conducted under
Task 9: Membrane Separation Process for Wastewater Reclamation of the U.S. Bureau
of Reclamation’s Water Treatment Technology Program. Testing was conducted from
April 1997 to August 1997. The purpose of this study was to evaluate the capability of
the Memcor microfiltration (MF)  membrane technology and the ZeeWeed MF
membrane technology to treat wastewater for indirect potable reuse to supplement the
City of McAllen’s  water supply.

The Memcor and the ZeeWeed MF units were evaluated while treating secondary
effluent from the McAllen  WWTP. The ZeeWeed MF system was also evaluated when
used in conjunction with the ZenoGem  process to treat screened, de-gritted wastewater
and make it suitable for direct processing by reverse osmosis (RO).  The ZenoGem
process is designed to biologically treat screened, de-gritted sewage and microfilter the
“secondary effluent” that is produced.

This section defines indirect potable reuse and its history in the U.S., defines the City
of McAllen’s  motivations for considering implementation of indirect potable reuse to
help solve their water supply problems, describes the regulatory issues associated with
implementation, explains the reasons membrane processes are integral to its
implementation, and presents conclusions and recommendations.

1 .l Indirect Potable Reuse-Definition and History

Indirect potable reuse (IPR)  is the recovery of water from wastewater for the purposeful
reintroduction into either a surface water or groundwater body that ultimately serves
as a drinking water supply. Unplanned IPR  has been occurring since humans first
began disposing of wastewaters into watersheds that are hydrologically connected to
raw water supplies. Planned E’R  began in the U.S. in the 1960s. A summary of some of
the major milestones in the development of potable reuse as a viable component of a
water resource management plan is presented below.

Whittier Narrows Groundwater Replenishment Project, California. In 1962, the
County Sanitation Districts of Los Angeles began spreading disinfected secondary
effluent from a IO-million-gallons-per-day  (mgd) (37.9 million liters ml/day)  water
reclamation plant to an underground potable water supply. The reclaimed water
accounts for an annual average of 16 percent of the total inflow to the groundwater
basin. The local population is estimated to be exposed to from 0 to 23 percent reclaimed
water. An independent, scientific advisory panel to the State of California conducted an
extensive review of the project data and concluded that the Whittier Narrows
Groundwater Replenishment Project was as safe as commonly used surface water
supplies.

1



Orange County, California, Water District. Since 1976, the Orange County, California,
Water District’s Water Factory 21 has been reclaiming unchlorinated  secondary
effluent to drinking water quality and recharging it into a heavily used groundwater
source to prevent salt water intrusion. The water recovery treatment facility is a
15.mgd  (56.8 ML/day) facility that includes lime clarification, air stripping,
recarbonation, filtration, carbon adsorption, slip-stream RO, and disinfection. It is
estimated that less than 5 percent of the domestic water supply is recovered water.
The Orange County Water District has not identified any significant risk to users of the
groundwater from the indirect potable reuse practice.

Upper Occoquan Sewage Authority Water Reclamation Plant, Virginia. In 1978, the
15mgd  Upper Occoquan Sewage Authority (IIOSA)  Water Reclamation Plant in
northern Virginia began reclaiming wastewater for subsequent discharge to the
Occoquan Reservoir. This reservoir is a critical source of drinking water for
approximately 1 million people. The reclaimed water has accounted for as much as
90 percent of the flow into the reservoir. Treatment includes primary treatment,
secondary treatment, biological nitrification,  lime clarification and recarbonation,
filtration, act,ivated  carbon adsorption, and disinfection. The plant has been expanded
to 26 mgd (98.4 ML/day) and will be further expanded to 54 mgd (204 MLlday)  by the
year 2000. No negative health effects have been attributed to,.the  plant or eMuent
discharges.

Potomac Estuary Experimental Water Treatment Plant, Washington, D.C. From 1981
to 1983, the l-mgd (3.8 ML/day)  Potomac Estuary Experimental Water Treatment
Plant was operated with an influent  blend of Potomac Estuary water and nitrified
secondary effluent. The blend was designed to simulate influent  water quality expected
during drought conditions, when up to 50 percent of the estuary flow may comprise
treated wastewater. Treatment included aeration, coagulation, clarification,
predisinfection,  filtration, carbon adsorption, and postdisinfection. An independent
panel reviewed the extensive testing performed by the U.S. Army Corps of Engineers
and concluded that the advanced treatment could recover water from a highly
contaminated source similar in quality to three major water supplies for the
Washington, D.C., metropolitan area.

San Diego Total Resource Recovery Project, California. In 1983, a l-mgd (3.8 MUday)
potable water recovery demonstration facility was commissioned as part of a total
resource recovery program established in San Diego, California. The purpose of the
treatment system was to reclaim raw water from raw wastewater. The system included
primary treatment, a water hyacinth aquaculture system, coagulation, clarification,
filtration, ultraviolet disinfection, reverse osmosis, aeration, carbon adsorption, and
disinfection. An  extensive ,chronic  toxicity risk analysis showed that the risk associated
with use of the recovered water as a raw wat,er supply was less than or equal to the use
of the existing raw water entering the Citys  Miramar Water Treatment Plant. The City
is now planning on reclaiming up to 20 mgd (75.7 ML/day)  of secondary effluent for
augmentation of their 90,000 acre-foot San Vicente Reservoir for eventual distribution
to water customers.

2



El Paso, Texas, Fred Hervey Water Reclamation Plant. The lo-mgd  (37.9 h&/day)  Fred
Hervey Water Reclamation Plant began operation in El Paso, Texas in 1985. The
recovered water is recharged to the Hueco Bolson drinking water aquifer where, over a
Z-year period, the water travels to one of El Paso’s potable water well fields to become
part of the potable water supply. The treatment system includes primary treatment,
activated sludge/ powdered activated carbon treatment, lime treatment, recarbonation,
filtration, ozonation, and granular activated carbon adsorption. Although no negative
health effects have been correlated with the reuse practice, an increase in the total
dissolved solids (TDS) content of the aquifer has occurred. Slipstream demineralization
will be included in future plant expansions to address the TDS issue.

Tampa Water Resource Recovery Project, Florida. The City of Tampa’s Water
Resource Recovery Pilot Plan began operation in 1986, with the purpose of evaluating
the feasibility of reclaiming denitrified  secondary effluent to a quality suitable for
blending with existing surface water and groundwater sources for indirect potable
reuse. Several treatments were evaluated, and one was selected for health effects
testing. This treatment system consisted of aeration, high pH lime clarification,
recarbonation, filtration, granular activated carbon adsorption, and ozonation. The
results of the health effects testing, coupled with the microbiological and chemical
analyses performed during the evaluation, indicated that the quality of the reuse water
was equivalent to or exceeded the quality of the local raw water supply. The City of
Tampa intends to develop a 20- to 50-mgd  (189 ML/day)  water resource recovery plan in
the near future.

West Basin Water Recycling Program, California. From 1990 through 1995, the West
Basin Municipal Water District conceived, designed, constructed, and began operating
the West Basin Water Recycling Program. This program includes reclaiming 5 mgd
(18.9 MUday)  (expandable to 20 mgd, or 75.7 ML/day) of secondary effluent from the
City of Los Angeles’s Hyperion Treatment Plant for injection into the West Coast Basin
Barrier Project. The West Coast Basin Barrier Project has historically received an
average of 20 mgd of potable water for injection into the coastal reaches of local south
Bay aquifers for mitigation of saltwater intrusion. Substituting reclaimed water for the
potable water provides substantially greater water use efficiency in the area.
Reclamation treatment includes predecarbonation, lime clarification, recarbonation,
filtration, RO, postdecarbonation, and final disinfection. Based on hydrogeologic
investigation and modeling of the West Coast Basin, it is anticipated that the reclaimed
water will improve groundwater quality along the Barrier due to the high quality of the
reclaimed water relative to the imported water and the native groundwater.

Reedy Creek Improvement District, Advanced Water Reclamation Program, Florida.
In 1992, t&Reedy  Creek Improvement District began a pilot program to reduce
phosphorus and nitrogen in the effluent from their wastewater treatment plant to very
low levels. Although the goal of treatment was not IPR, this was the first project to
evalu-ate  the feasibility of using microfiltration and ultrafiltration (LJF)  as a
replacement to lime clarification, recarbonation, and gravity filtration for RO

3



pretreatment. This approach was shown to be so effective that MF  and UF have
displaced lime treatment as the preferred means of RO pretreatment on subsequent
IPR projects.

City of Scottsdale, Arizona, Water Campus Project. In 1994, the City of Scottsdale
began pilot testing MF and RO for the purpose of reclaiming wastewater for ground-
water recharge. The testing program, which has culminated in a 6.3mgd (25.7 MIJday)
indirect potable reuse project currently under construction at the City’s Water Campus
site, represents the first planned IPR project in Arizona. During periods when demand
for non-potable reclaimed water is low, product water from the MF/RO  system will be
blended wit11  filtered surface water and injected into a potable aquifer using dry wells.
The 6.3mgd facility represents the first phase of a multi-year project designated to
have an ultimate capacity of 25 mgd (94.6 ML/day).

City of San Diego, California, Water Repurification Project. As an outgrowth of their
Total Resource Recovery Project, the City of San Diego began the Repurification Project
to reclaim up to 20 mgd (75.7 MUday)  of wastewater for indirect potable use. The
program is currently evaluating the feasibility of using the following advanced water
treatment processes tore-purify tertiary effluent from the City’s new North City Water
Reclamation Plant to a quality suitable for direct discharge to the San Vicente
Reservoir, one of the City’s main raw water reservoirs: microfiltration/ultrafiltration,
reverse osmosis, ion exchange, and ozonation. The project represents the first surface
supply augmentation IPR project in California and must satisfy stringent California
Department of Health Services requirements regarding virus removal and real-time
monitoring of individual processes for pathogen removal. If successful, the project will
result in the construction of the largest IPR plant in the U.S.

1.2 The Need for Indirect Potable Reuse for the City of
McAllen

McAllen, Texas, is located in the Lower Rio Grande Valley near the United States-
Mexico border, approximately 40 miles upstream from the mouth of the Rio Grarrde
River. McAllen presently derives its water supply from the Rio Grande River, water
rights it shares with multiple parties, including other cities, water supply corporations,
irrigation districts, and Mexico. The Lower Rio Grande Valley is a growing area with an
existing water shortage problem. The Texas Water Development Board (TWDB) reports
that all surface water resources in the area are 100 percent appropriated. Additionally,
this semi-arid area often experiences drought conditions. Projected growth in
population and water use indicates that the demand for potable water will exceed
McAllen’s  authorized water rights by the year 2003. Consequently, alternative water
supply strategies are necessary to ensure a safe, reliable source of potable water. The
two most feasible alternative sources are groundwater and re-purified wastewater.
Many of the groundwater supplies in the Lower Rio Grande Valley have an elevated

-,.

4



dissolved solids concentration and require demineralization to make them suitable for
potable use. Consequently, wastewater reclamation is considered by McAllen  to be a
desirable means of augmenting its water supply.

1.3 Water Quality Considerations and Proposed
Treatment Strategy

In general, reclaimed water should be treated to a level where its quality exceeds that
of the historical water supply. In Texas, public heath issues related to the use of
reclaimed water fall under the purview of the Texas Natural Resources Conservation
Commission (TNRCC). The preliminary position of TNRCC with respect to IPR for
McAllen  is (1) reclaimed water must be of equal or better quality than that of the City’s
current water supply, and (2) reverse osmosis must be used to treat all of the reclaimed
water prior to its reuse. Based on these requirements and in view of the City’s desire to
reduce the dissolved solids of its finished water to improve consumer acceptability, the
following IPR treatment sequence is currently proposed:

Primary and secondary treatment
Chlorine disinfection
Microfiltration
Reverse osmosis
Ultraviolet disinfection

This sequence not only satisfies TNRCC’s  preliminary requirements, it also provides
multiple treatment barriers to the passage of microbial, inorganic, and organic
contaminants in the wastewater. The concept of “multiple barriers” has been adopted
by the water supply industry to achieve the appropriate level of safety and reliability by
providing redundant treatment steps for the removal of wastewater contaminants,
primarily pathogens.

1.4 Membrane Technologies in indirect Potable Reuse

A primary focus of one task of the Bureau of Reclamation’s Water Treatment
Technology Program is research on membrane processes for wastewater reclamation. A
key component of the proposed treatment sequence for IPR at McAllen includes the use
of two membrane processes, MF and RO. As described in Section 1.2, RO has been
applied for two decades for wastewater reclamation and is considered a proven
treatment process. RO serves as the “workhorse” for the IPR process because it is very
efficient in removing nearly all contaminants of public health concern. Cost-effective
RO operation is highly dependent on the quality of water it receives, and a major
challenge of its use in treating wastewaters is to provide a suitable quality feedwater.
In this context, MF has become an important process.

5



Although MF has been used for industrial and pharmaceutical applications for decades,
its use for wastewater reclamation is relatively new, and to date, most research with
MF has been conducted with only one technology, the Memcor MF process. Memcor has
been pilot testing for over 5 years; however, full-scale operations are limited and have
been installed only very recently in California. Further, evaluation of technologies
competitive to Memcor, including those employing MF and its close relative UF, is in its
infancy and is currently restricted to only one or two sites. Thus, research is needed to
evaluate Memcor at other IPR sites throughout the U.S. to demonstrate its applicability
over a wider geographic area and, more importantly, to examine the feasibility of other
MF/UF  technologies that have equivalent or better capability to meet the feedwater
requirements of RO.

One such MF technology is ZeeWeed. ZeeWeed is a relatively new process and no
studies on its application to IPR have been reported. Memcor and ZeeWeed were
selected for evaluation in this study to develop a cost-effective technical approach to
implementirrg  IPR for M&Hen  and to contribute vital information on the application of
MF technologies for wastewater reclamation. Additionally, the ZeeWeed MF system